

PERCENTAGE REFUSAL DENSITY TEST SET ON AGGREGATES

BS 598

Report Number 205
 Report Date 01/11/2009

Client Name	CMW Tamworth	Date Taken	16/04/199
Scheme Name	Soothill Landfill	Date Received	16/04/199
Material Group	Bituminous		
Material Type	BS 4987 Dense Macadam		
Material Name	Dense Bituminous RoadBase		
Specification	5.1 40 mm Size Dense Roadbase		
Testname	Percentage Refusal Density		
Source	Not Known		
Quarry	Not Known		

Lab Ref	Date Tested	Chainage	Density Before Compaction	Density After Compaction	PRD Value
10194					
10213					0
10218					
10219					
10220					
10221					
10222					
10223					
10224					
10225					
10226					
10227					
10228					